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Start 30.0 MHz 30001 pts Stop 1.0 GHz Marker
Marker Type | Ref | Trc | X-value | Y-valug |__Function | Function Result |
Type | Ref | Trc | X-valua | ¥-valua |_Function | Function Rasult | M1 1 2.45708 GHz 8.71 dBm
[z 1 959,37 MHz -53.47 dBm 142 1 17.86216 GHz -48.19 dim

L J1 ] WD W

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.: FR3D0512C

Test Mode :

802.11ax HE40_FullRU

Test Channel :

03

100kHz PSD reference Level

Low Channel Plot

Spectrum £z Spectrum £z
Ref Level 20.00 dBm  Offset 24.10 B @ RBW 100 kHz Ref Level 20.00 dBm  Offset 24.10 B @ RBW 100 kHz
o att 20 dB  SWT ims @ VBW 300 khz _Mode Sweep o att 20 dB  SWT 9 ms @ VBW 300 khz _ Mode Sweep
(@ 1Pk Max [@ 1Pk View
Mi[1] 7.87 dBm Mi[1] 28.72 dBm|
1 2.4170020 GHz 2.3995020 GHz
10 dém — 10 dém
N S N T 1 ‘1‘ m
o dem [ i Ny ibestedigr s L o dom L Ltk lwm |
=10 d ‘\ =10 d L
| \
-20 di -20 d
F N D1 B \‘
-2q dampe” - 20 d
»«jlew"V Wag A W‘y K
-40 d -40 d | P
" [T RTETITCT IV WV TORTYN P WRTTNA. PP J
-50 dBm M— st u winis ¥
-60 df -60 df
-70 di -70 di
F1
CF 2.422 GHz 1001 pts Span 53.22 MHz Start 2.91 GHz 8001 pts Stop 2.445 GHz
Marker Marker
Type | Ref | Tre| X-value | Y-value | Function | Function Result | Type | Ref | Tre| X-value | Y-value | Function | Function Result |
11 1 2.417002 GHz 7.67 dBm 11 1 2.399502 GHz -28.72 cBm
- - e
L I ] [ SEERERE ] L I ] CHRRRRED

Spurious Emission 30MHz~1GHz

Spurious Emission 1GHz~26.5GHz

Spectrum £z Spectrum £z
Ref Level 20.00 dBm  Offset 24.10 B @ RBW 100 kHz Ref Level 20.00 dBm  Offset 24.10 B @ RBW 100 kHz
o Att 10de  SBWT  30.1ms @ VBW 300kHz Mode Sweep o Att 10de  BWT  285ms @ VBW 300kHz Mode Sweep
[@1Pk View [@1Pk View
mi[1] 54.43 dBm) Mi[1] .27 dBm|
970.8850 MHz| o 2.419030 GHz
10 dBm 10 iy M2[1] 16.46 dBm
Y 17.840060 GHz|
0dem 0 dary
.10 d -10 d
-20 d
-20d 1 -22.150 dbn
D1 B D1 22150 dbm
-30d -30d
-40 d
40 di
-50 dgm
-50 dBm
| RS RPE [
-70 dBrm
-70 di
Stort 1.0 GHz 30001 pts Stop 26.5 GHz
Start 30.0 MHz 30001 pts Stop 1.0 GHz Marker
Marker Type | Ref | Trc | X-value | Y-valug |__Function | Function Result |
Type | Ref | Tre | X-value | Y-value |_Function | Function Rasult | M1 1 2.41603 GHz 4.27 dBm
11 1 970.885 MHz ~54.43 dBm 142 1 17.84006 GHz -48.46 dBm
- — - —
L I ] | SECRERE ] L JU ] CHRRREIE W

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number 1 A2-40 of 42



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.: FR3D0512C

Test Mode : |802.11ax HE40 FullRU Test Channel : |06
100kHz PSD reference Level Middle Channel Plot
Spectrum o
Ref Level 20,00 dBm  Offset 24.10 dB & RBW 100 kHz
jo Att 20dB SWT 1.1ms @ VAW 300 kHz  Mode Sweep
(@ 1Pk Max
mi[1] 2.37 dBm
2.4320260 GHz|
10 dBm:
ML
0dem - et
= I TERTITR S A T B R R TN
o,
.10 di / 1
I
-20 di ‘l !
/ \
-30 df % N
,L
49 BN v
-50 dBm
0
=70 d
CF 2.437 GHz 1001 pts Span 54.12 MHz
Marker
Type | Ref | Tre| X-value | Y-value | Function | Function Result |
M1 1 2.432026 GHz 2.37 dBm
L ) ] SRR W
Spurious Emission 30MHz~1GHz Spurious Emission 1GHz~26.5GHz
Spectrum o Spectrum o
Ref Level 20,00 dBm  Offset 24.10 dB & RBW 100 kHz Ref Level 20,00 dBm  Offset 24.10 dB & RBW 100 kHz
}o Att 10dB BWT 30.1ms @ VBW 300 kHz Mode Sweep }o ALt 10dB BWT 255 ms @ VBW 300 kHz Mode Sweep
@ 1Pk View @ 1Pk View
mi[1] 53.01 dBm mi[1] 1.40 dBm)|
B852.3220 MHz| o 2.433480 GHz|
10 dBm 0 M2[1] 47.26 dBm|
M1 17.854510 GHz
0dem 0 dam
10 d -10 df
-20 di -20 df
R D1 -27.530 dBrr
o D1 -27.630 dBy 30 d
-40 df
40 d
- -50 dgm
-50 dBm
-70 dBrm
=70 d
Start 1.0 GHz 30001 pts. Stop 26.5 GHz
Start 50.0 MHz 30001 pts Stop 1.0 GHz Marker
Marker Type | Ref | Tre | X-valus | ¥-value | _Function | Function Result |
Type | Ref | Trc | X-valua | ¥-valua |_Function | Function Rasult | M1 1 2.43348 GHz 1.40 dBm
M1 1 B852.322 MHz -5£3.01 dBm M2 1 17.85451 GHz -47.26 dBm
L L ) (R L )i ) RHRRREAE
TEL : 886-3-327-0868 Page Number 1 A2-41 of 42
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.: FR3D0512C

Test Mode : (802.11ax HE40 FullRU

Test Channel :

09

100kHz PSD reference Level

High Channel Plot

Spectrum £z Spectrum £z
Ref Level 20.00 dBm  Offset 24.10 B @ RBW 100 kHz Ref Level 20.00 dBm  Offset 24.10 B @ RBW 100 kHz
o att 20 dB  SWT ims @ VBW 300 khz _Mode Sweep o att 20 dB  SWT 8ms @ VBW 300 kHz _ Mode Sweep
(@ 1Pk Max [@ 1Pk View
Mi[1] 2.87 dBm)| Mi[1] 43.24 dBm)|
2.4469950 GHz 2.5606050 GHz
10 dém - 10 dém
T sl 23 Aihcridi )
0 dem AT e e e e Y 0 dpm T
=77 \l “ |
{ | |
20 df f T -30d T
! D1 -27.130 dBnr L
20 dem— A Jsuc = 1
v " \
o Tt 404 Y
e 4 TR T, v skl gL -
-50 dBm -50 dBm - -
-60 df -60 df
-70 di -70 di
I
CF 2.452 GHz 1001 pts Span 52.74 MHz Start 2.43 GHz 8001 pts Stop 2.565 GHz
Marker Marker
Type | Ref | Tre| X-value | Y-value | Function | Function Result | Type | Ref | Tre| X-value | Y-value | Function | Function Result |
11 1 2.446995 GHz 2.87 dBm 11 1 2.560805 GHz ~43.24 GBm
- — - ——
L JL ] CHRRRRED JL ] [ SEERERE ]

Spurious Emission 30MHz~1GHz

Spurious Emission 1GHz~26.5GHz

Spectrum £z Spectrum £z
Ref Level 20.00 dBm  Offset 24.10 B @ RBW 100 kHz Ref Level 20.00 dBm  Offset 24.10 B @ RBW 100 kHz
o Att 10d8  SWT  30.1ms @ VBW 300kHz Mode Sweep o Att 10de  BWT  285ms @ VBW 300kHz Mode Sweep
[@1Pk View [@1Pk View
mi[1] 54.38 dBm Mi[1] 0.22 dBm
762.4060 MHz o 2.451330 GHz
10 dBm 1 M2[1] 48.35 dBm|
M1 15.793330 GHz|
0 dem 0de
10 df -10 df
-20d -20 d
D1 -27.130 dBm
den u
o T 30 d
-40 d
-40 df Mz
v
-50 dgfm
-50 dBm -
-70 dBrm
-70 di
Stort 1.0 GHz 30001 pts Stop 26.5 GHz
Start 30.0 MHz 30001 pts Stop 1.0 GHz Marker
Marker Type | Ref | Trc | X-value | Y-valug |__Function | Function Result |
Type | Ref | Trc | X-valua | ¥-valua |_Function | Function Rasult | M1 1 2.45133 GHz -0.22 dbm
11 1 762.406 MHz ~54.38 dBm 142 1 15.79333 GHz -48.35 dBm
- — - —
L JL ] [ EERREE ] L J1 ] [ EERREE ]
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ssamonas. FCC RADIO TEST REPORT Report No.: FR3D0512C

Appendix B. AC Conducted Emission Test Results

Temperature : 17.2~21.3C
Relative Humidity : |55.3~61.7%

Test Engineer : [Louis Chung

TEL : 886-3-327-0868 Page Number :BlofB1
FAX . 886-3-327-0855



EUT Information
Report NO : 3D0512
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Line

Full Spectrum

100

60_\ CISPR2Z2-QP LimitatMain Ports
|

Level in dBuV
n
(]

0 } } } —+—+— } } } } —+—
150k 300 400500 800 1M 2M 3M 4AM 5M 6
Frequency inHz

o 4
—
o 4

M 20M  30M

Final Result

Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuV) (dBuV) (dBuV) (dB) (dB)
0.165750 19.35 55.17 35.82 | L1 OFF 19.9
0.165750 36.65 65.17 28.52 | L1 OFF 19.9
0.517920 34.19 46.00 11.81 | L1 OFF 19.9
0.517920 34.53 56.00 21.47 | L1 OFF 19.9
0.557880 35.75 46.00 10.25 | L1 OFF 19.9
0.557880 35.89 56.00 20.11 | L1 OFF 19.9
0.598380 32.12 46.00 13.88 | L1 OFF 19.9
0.598380 32.29 56.00 23.71 | L1 OFF 19.9
2.549490 27.96 46.00 18.04 | L1 OFF 20.0
2.549490 32.93 56.00 23.07 | L1 OFF 20.0
2.869890 25.83 46.00 20.17 | L1 OFF 20.0
2.869890 29.47 56.00 26.53 | L1 OFF 20.0
21.636420 34.63 50.00 15.37 | L1 OFF 20.1
21.636420 40.97 60.00 19.03 | L1 OFF 20.1
23.688870 37.67 50.00 12.33 | L1 OFF 20.2
23.688870 44.34 60.00 15.66 | L1 OFF 20.2
26.646000 41.89 50.00 8.11 | L1 OFF 20.2
26.646000 47.35 60.00 1265 | L1 OFF 20.2
29.038920 37.23 50.00 12.77 | L1 OFF 20.2




29.038920 | 4258 | — ] 6000] 1742[L1  [OFF [ 20.2]




EUT Information

Report NO : 3D0512
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Neutral
Full Spectrum
1001
Q0T
80+
70t

Level in dBuV
n
(]

CISPR22-QP LimitatMain Ports

1®
30+ &
20+
10+
0 : ——+—+—+— : ———t : !
150k 300 400500 800 1M 2M 3M 4M EM 6 8 10M 20M  30M
Frequency inHz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuv) (dBuv) (dBuVv) | (dB) (dB)
0.170430 18.79 54.94 36.15 | N OFF 19.9
0.170430 36.75 64.94 28.19 | N OFF 19.9
0.358350 28.84 48.77 19.93 | N OFF 19.9
0.358350 29.34 58.77 29.43 | N OFF 19.9
0.517470 38.18 46.00 782 | N OFF 19.9
0.517470 38.42 56.00 17.58 | N OFF 19.9
0.558600 39.20 46.00 6.80 | N OFF 19.9
0.558600 39.40 56.00 16.60 | N OFF 19.9
0.597840 36.11 46.00 9.89 | N OFF 19.9
0.597840 36.28 56.00 19.72 | N OFF 19.9
0.716100 31.79 46.00 1421 | N OFF 19.9
0.716100 32.18 56.00 23.82 | N OFF 19.9
1.074120 32.32 46.00 13.68 | N OFF 20.0
1.074120 33.05 56.00 2295 | N OFF 20.0
1.551750 30.36 46.00 15.64 | N OFF 20.0
1.551750 31.85 56.00 24.15 | N OFF 20.0
2.111640 29.06 46.00 16.94 | N OFF 20.0
2.111640 31.98 56.00 24.02 | N OFF 20.0
2.549670 30.78 46.00 15.22 | N OFF 20.0




2.549670 36.44 --- 56.00 19.56 | N OFF 20.0

2.946750 --- 27.28 46.00 18.72 | N OFF 20.0

2.946750 30.50 --- 56.00 2550 | N OFF 20.0
12.496110 --- 25.87 50.00 2413 | N OFF 20.1
12.496110 29.88 --- 60.00 30.12 | N OFF 20.1
25.197000 --- 35.03 50.00 1497 | N OFF 20.2
25.197000 41.39 --- 60.00 18.61 | N OFF 20.2
27.028500 --- 38.47 50.00 1153 | N OFF 20.2
27.028500 44.44 --- 60.00 15.56 | N OFF 20.2
28.833900 --- 36.23 50.00 13.77 | N OFF 20.2
28.833900 41.65 --- 60.00 1835 | N OFF 20.2




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D0512C

Appendix C. Radiated Spurious Emission

Temperature : 18.1~20.8°C
Test Engineer : Fu Chen, Sam Chou and Troye Hsieh
Relative Humidity : 47.2~66.1%
2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge @ 3m)
WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2387.805 51.67 -22.33 74 41.9 27.48 17.09 34.8 250 | 317 P H
2388.435 40.66 -13.34 54 30.88 27.48 17.1 34.8 250 | 317 A H
* 2412 110.81 - - 100.98 275 17.13 34.8 250 | 317 P H
* 2412 107.63 - - 97.8 27.5 17.13 34.8 250 | 317 A H
802.11b
H
CHO1
2388.96 51.39 -22.61 74 41.6 27.49 17.1 34.8 100 272 P \Y
2412MHz
2388.33 41.41 -12.59 54 31.63 27.48 17.1 34.8 100 272 A \%
* 2412 109.65 - - 99.82 275 17.13 34.8 100 272 P \%
* 2412 106.46 - - 96.63 27.5 17.13 34.8 100 272 A \
\%
2342 51.05 -22.95 74 41.5 27.3 17.04 | 34.79 | 250 | 314 P H
2390 40.12 -13.88 54 30.32 275 17.1 34.8 250 | 314 A H
* 2437 109.96 - - 100 27.6 17.16 34.8 250 | 314 P H
* 2437 107 - - 97.04 27.6 17.16 34.8 250 | 314 A H
2488.16 52.17 -21.83 74 42.03 27.7 17.24 34.8 250 | 314 P H
802.11b
2483.52 41.12 -12.88 54 30.99 27.7 17.23 34.8 250 | 314 A H
CH 06
2382.8 50.69 -23.31 74 40.97 27.43 17.09 34.8 100 270 P \%
2437MHz
2390 40.27 -13.73 54 30.47 27.5 17.1 34.8 100 270 A \%
* 2437 109.94 - - 99.98 27.6 17.16 34.8 100 270 P \%
* 2437 106.74 - - 96.78 27.6 17.16 34.8 100 270 A \%
2484.24 52.28 -21.72 74 42.15 27.7 17.23 34.8 100 270 P \%
2483.52 41.62 -12.38 54 31.49 27.7 17.23 34.8 100 270 A \%
TEL : 886-3-327-0868 Page Number : C1of C29

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D0512C

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
* 2462 110.3 - - 100.38 27.52 17.2 34.8 306 302 P H
* 2462 107.16 - - 97.24 27.52 17.2 34.8 306 302 A H
2486.8 56.68 -17.32 74 46.54 27.7 17.24 34.8 306 302 P H
2486.8 49.53 -4.47 54 39.39 27.7 17.24 34.8 306 302 A H
H
802.11b
H
CH11
* 2462 110.15 - - 100.23 27.52 17.2 34.8 100 265 P \%
2462MHz
* 2462 107.01 - - 97.09 27.52 17.2 34.8 100 265 A \%
2486.96 54.66 -19.34 74 44.52 27.7 17.24 34.8 100 265 P \%
2486.76 46.86 -7.14 54 36.72 27.7 17.24 34.8 100 265 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C2 of C29

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D0512C

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+1 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)
4824 42.6 -31.4 74 55.74 32.54 12.12 57.8 - - P H
H
H
H
H
H
H
H
H
H
H
802.11b
H
CHO1
4824 42.66 -31.34 74 55.8 32.54 12.12 57.8 - - P \%
2412MHz
\%
\
\
\%
\
\%
\
\%
\%
\%
\%
TEL : 886-3-327-0868 Page Number : C3 of C29
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D0512C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+1 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)
4874 42.72 -31.28 74 55.73 32.7 12.11 57.82 - - P H
7311 44.86 -29.14 74 51.81 36.86 14.64 | 58.45 - - P H
H
H
H
H
H
H
H
H
H
802.11b
H
CH 06
4874 42.4 -31.6 74 55.41 32.7 12.11 57.82 - - P \%
2437TMHz
7311 45.72 -28.28 74 52.67 36.86 14.64 | 58.45 - - P \%
\
\
\%
\
\%
\
\%
\%
\%
\%
TEL : 886-3-327-0868 Page Number : C4 of C29
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samonias. FCC RADIO TEST REPORT Report No. : FR3D0512C

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4924 42.78 -31.22 74 55.69 32.84 12.09 | 57.84 - - P H
7386 43.58 -30.42 74 50.99 36.48 1453 | 58.42 - - P H
H
H
H
H
H
H
H
H
H
802.11b
H
CH11
4924 42.08 -31.92 74 54.99 32.84 12.09 | 57.84 - - P \%
2462MHz
7386 44.68 -29.32 74 52.09 36.48 1453 | 58.42 - - P \%
\Y
\Y
\%
\Y
\%
\Y
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-0868 Page Number : C5 of C29
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D0512C

2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
0+1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2390 55.79 -18.21 74 45.99 27.5 17.1 34.8 115 296 P H
2390 46.28 -7.72 54 36.48 27.5 17.1 34.8 115 296 A H
* 2412 114.16 - - 104.33 27.5 17.13 34.8 115 296 P H
* 2412 106.59 - - 96.76 27.5 17.13 34.8 115 296 A H
H
802.11g
H
CHoO1
2390 55.45 -18.55 74 45.65 27.5 17.1 34.8 103 95 P \Y
2412MHz
2390 46.08 -7.92 54 36.28 275 17.1 34.8 103 95 A |V
* 2412 115.34 - - 105.51 27.5 17.13 34.8 103 95 P \Y
* 2412 107.51 - - 97.68 27.5 17.13 34.8 103 95 A |V
\Y
\Y
2378.96 51.01 -22.99 74 41.34 27.39 17.08 34.8 100 | 302 P H
2390 40.71 -13.29 54 30.91 27.5 17.1 34.8 100 | 302 A H
* 2437 115.35 - - 105.39 27.6 17.16 34.8 100 | 302 P H
* 2437 107.6 - - 97.64 27.6 17.16 34.8 100 | 302 A H
2486.48 53.23 -20.77 74 43.09 27.7 17.24 34.8 100 | 302 P H
802.11g
2483.52 42.97 -11.03 54 32.84 27.7 17.23 34.8 100 | 302 A H
CH 06
2382.16 50.97 -23.03 74 41.26 27.42 17.09 34.8 100 | 268 P \Y
2437MHz
2390 40.45 -13.55 54 30.65 27.5 17.1 34.8 100 | 268 A |V
* 2437 115.54 - - 105.58 27.6 17.16 34.8 100 | 268 P \Y
* 2437 108.08 - - 98.12 27.6 17.16 34.8 100 | 268 A |V
2485.2 53.69 -20.31 74 43.56 27.7 17.23 34.8 100 | 268 P \Y
2483.6 42.68 -11.32 54 32.55 27.7 17.23 34.8 100 | 268 A |V
TEL : 886-3-327-0868 Page Number : C6 of C29
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D0512C

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
* 2462 112.06 - - 102.14 27.52 17.2 34.8 105 284 P H
* 2462 104.19 - - 94.27 27.52 17.2 34.8 105 284 A H
2483.8 60.11 -13.89 74 49.98 27.7 17.23 34.8 105 284 P H
2483.56 49.95 -4.05 54 39.82 27.7 17.23 34.8 105 284 A H
H
802.11g
H
CH11
* 2462 112.75 - - 102.83 27.52 17.2 34.8 181 271 P \%
2462MHz
* 2462 105.21 - - 95.29 27.52 17.2 34.8 181 271 A \%
2483.68 61.7 -12.3 74 51.57 27.7 17.23 34.8 181 271 P \%
2483.84 49.44 -4.56 54 39.31 27.7 17.23 34.8 181 271 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C7 of C29
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D0512C

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+1 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)
4824 40.36 -33.64 74 53.5 32.54 12.12 57.8 - - P H
H
H
H
H
H
H
H
H
H
H
802.11g
H
CHO1
4824 41.85 -32.15 74 54.99 32.54 12.12 57.8 - - P \%
2412MHz
\%
\
\
\%
\
\%
\
\%
\%
\%
\%
TEL : 886-3-327-0868 Page Number : C8 of C29
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D0512C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+1 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)
4874 41.19 -32.81 74 54.2 32.7 12.11 57.82 - - P H
7311 44.55 -29.45 74 51.5 36.86 14.64 | 58.45 - - P H
H
H
H
H
H
H
H
H
H
802.11g
H
CH 06
4874 41.63 -32.37 74 54.64 32.7 12.11 57.82 - - P \%
2437TMHz
7311 45.27 -28.73 74 52.22 36.86 14.64 | 58.45 - - P \%
\
\
\%
\
\%
\
\%
\%
\%
\%
TEL : 886-3-327-0868 Page Number : C9 of C29

FAX : 886-3-327-0855




samonias. FCC RADIO TEST REPORT Report No. : FR3D0512C

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4924 41.85 -32.15 74 54.76 32.84 12.09 | 57.84 - - P H
7386 43.5 -30.5 74 50.91 36.48 1453 | 58.42 - - P H
H
H
H
H
H
H
H
H
H
802.11g
H
CH11
4924 41.74 -32.26 74 54.65 32.84 12.09 | 57.84 - - P \%
2462MHz
7386 43.77 -30.23 74 51.18 36.48 1453 | 58.42 - - P \%
\Y
\Y
\%
\Y
\%
\Y
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-0868 Page Number : C10 of C29

FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D0512C

2.4GHz 2400~2483.5MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
0+1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
2390 59.08 |-14.92 74 49.28 27.5 17.1 34.8 115 | 306 P H
2390 48.79 -5.21 54 38.99 275 17.1 34.8 115 306 A H
* 2437 111.41 - - 101.45 27.6 17.16 34.8 115 306 P H
* 2437 103.74 - - 93.78 27.6 17.16 34.8 115 306 A H
802.11n 2484.08 62.4 -11.6 74 52.27 27.7 17.23 34.8 115 306 P H
HT40 2483.52 51.34 -2.66 54 41.21 27.7 17.23 34.8 115 306 A H
CH 06 2390 55.45 -18.55 74 45.65 275 17.1 34.8 100 78 P \%
2437MHz 2388.56 43.97 | -10.03 54 34.18 | 27.49 17.1 348 | 100 | 78 AV
* 2437 112.44 - - 102.48 27.6 17.16 34.8 100 78 P \%
* 2437 105.1 - - 95.14 27.6 17.16 34.8 100 78 A \%
2485.12 60.78 |-13.22 74 50.65 27.7 17.23 34.8 100 78 P |V
2483.52 49.67 -4.33 54 39.54 27.7 17.23 34.8 100 78 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C11 of C29

FAX : 886-3-327-0855




samonias. FCC RADIO TEST REPORT Report No. : FR3D0512C

2.4GHz 2400~2483.5MHz
WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
4874 42.18 -31.82 74 55.19 32.7 12.11 57.82 - - P H
7311 45.84 -28.16 74 52.79 36.86 14.64 58.45 - - P H
H
H
H
H
H
H
H
H
802.11n H
HT40 H
CH 06 4874 42.32 -31.68 74 55.33 32.7 12.11 57.82 - - P \%
2437MHz 7311 44.28 | -29.72 74 51.23 | 36.86 | 14.64 | 58.45 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-0868 Page Number : C12 of C29

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D0512C

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
0+1 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
2390 58.69 -15.31 74 48.89 27.5 17.1 34.8 115 296 P H
2390 47.34 -6.66 54 37.54 275 17.1 34.8 115 296 A H
* 2412 114.81 - - 104.98 27.5 17.13 34.8 115 296 P H
* 2412 105.4 - - 95.57 27.5 17.13 34.8 115 296 A H
802.11ax H
HE20 Full H
CHO1 2389.8 59.84 -14.16 74 50.04 275 17.1 34.8 107 108 P \%
2412MHz 2390 49.15 | -4.85 54 39.35 27.5 17.1 348 | 107 | 108 | A | V
* 2412 116 - - 106.17 275 17.13 34.8 107 108 P \%
* 2412 106.09 - - 96.26 275 17.13 34.8 107 108 A \%
\%
\%
2343.76 50.78 -23.22 74 41.23 27.3 17.04 | 34.79 200 305 P H
2390 40.72 -13.28 54 30.92 275 17.1 34.8 200 305 A H
* 2437 116.61 - - 106.65 27.6 17.16 34.8 200 305 P H
* 2437 107.57 - - 97.61 27.6 17.16 34.8 200 305 A H
802.11ax 2485.2 53.13 -20.87 74 43 27.7 17.23 34.8 200 305 P H
HEZ20 Full 2483.52 42.89 -11.11 54 32.76 27.7 17.23 34.8 200 305 A H
CH 06 2375.76 51.31 -22.69 74 41.67 27.36 17.08 34.8 100 265 P Vv
2437MHz 2390 40.65 |-13.35 54 30.85 275 17.1 348 | 100 | 265 | A | V
* 2437 116.93 - - 106.97 27.6 17.16 34.8 100 265 P Vv
* 2437 108.17 - - 98.21 27.6 17.16 34.8 100 265 A \%
2483.52 57.12 -16.88 74 46.99 27.7 17.23 34.8 100 265 P \%
2483.52 44.56 -9.44 54 34.43 27.7 17.23 34.8 100 265 A \%
TEL : 886-3-327-0868 Page Number : C13 of C29

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D0512C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
* 2462 113.09 - - 103.17 27.52 17.2 34.8 104 295 P H
* 2462 104.07 - - 94.15 27.52 17.2 34.8 104 295 A H
2483.72 62.69 -11.31 74 52.56 27.7 17.23 34.8 104 295 P H
2483.52 51.12 -2.88 54 40.99 27.7 17.23 34.8 104 295 A H
802.11ax H
HE20 Full H
CH11 * 2462 112.8 - - 102.88 27.52 17.2 34.8 172 | 268 P \Y
2462MHz * 2462 103.62 - - 93.7 27.52 17.2 34.8 172 268 A \Y
2483.6 62.49 -11.51 74 52.36 27.7 17.23 34.8 172 | 268 P \Y
2483.52 50.13 -3.87 54 40 27.7 17.23 34.8 172 | 268 A |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C14 of C29

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D0512C

2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+1 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)
4824 40.84 -33.16 74 53.98 32.54 12.12 57.8 - - P H
H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CHO1 4824 41.09 -32.91 74 54.23 32.54 12.12 57.8 - - P \%
2412MHz \VJ
\Y,
\Y,
\%
\Y,
\%
\Y,
\%
\Y
\%
\Y
TEL : 886-3-327-0868 Page Number : C15 of C29

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D0512C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4874 41.71 -32.29 74 54.72 32.7 12.11 57.82 - - P H
7311 44 -30 74 50.95 36.86 14.64 58.45 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 06 4874 41.88 -32.12 74 54.89 32.7 12.11 57.82 - - P \%
2437MHz 7311 4433 | -29.67 74 51.28 | 36.86 | 14.64 | 58.45 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
TEL : 886-3-327-0868 Page Number : C16 of C29

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D0512C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+1 (P/A)|(HIV)
(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm)|(deg)
4924 41.3 -32.7 74 54.21 32.84 12.09 57.84 - - P H
7386 44.36 -29.64 74 51.77 36.48 14.53 58.42 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH11 4924 41.24 -32.76 74 54.15 32.84 12.09 57.84 - - P \Y,
2462MHz 7386 43.96 | -30.04 74 51.37 | 36.48 | 14.53 | 58.42 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D0512C

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
0+1 (MHz) |(dBuV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)/(HV)
2356.305 51.47 |-22.53 74 41.9 27.3 17.06 | 3479 | 103 | 303 | P | H
2388.855 41.2 -12.8 54 31.41 | 27.49 17.1 348 | 103 | 303 | A | H
* 2412 106.97 - - 97.14 275 17.13 | 348 | 103 | 303 | P | H
802.11ax | * 2412 98.67 - - 88.84 275 17.13 | 348 | 103 | 303 | A | H
HE20 H
Partial H
106/53 2386.125 51.63 |-22.37 74 4188 | 2746 | 17.09 | 348 | 104 | 122 | P | V
CHO1 2389.905 41.64 |-12.36 54 31.84 27.5 17.1 34.8 104 | 122 | A | V
2412MHz | « 2412 108.85 - - 99.02 27.5 17.13 | 348 | 104 | 122 | P | V
* 2412 100.7 . - 90.87 275 1713 | 348 | 104 | 122 | A | V
Y
\Y
* 2462 101.86 - - 91.94 | 27.52 17.2 348 | 108 | 313 | P | H
* 2462 93.51 - - 83.59 | 27.52 17.2 348 | 108 | 313 | A | H
2486.32 52.57 |-21.43 74 42.43 27.7 1724 | 348 | 108 | 313 | P | H
802.11ax 2484.88 41.85 |-12.15 54 31.72 27.7 1723 | 348 | 108 | 313 | A | H
HE20 H
Partial H
106/54 * 2462 103.36 - - 93.44 | 27.52 17.2 348 | 130 | 273 | P | V
CH11 * 2462 94.76 - - 84.84 27.52 17.2 34.8 130 | 273 | A | V
2462MHz 2486 51.55 | -22.45 74 41.42 27.7 1723 | 348 | 130 | 273 | P | V
2487.4 41.94 |-12.06 54 31.8 27.7 1724 | 348 | 130 | 273 | A | V
Y
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C18 of C29

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D0512C

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
0+1 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
2390 57.4 -16.6 74 47.6 27.5 17.1 34.8 100 275 P H
2390 47.72 -6.28 54 37.92 275 17.1 34.8 100 275 A H
* 2422 107.5 - - 97.64 27.52 17.14 34.8 100 275 P H
* 2422 98.54 - - 88.68 27.52 17.14 34.8 100 275 A H
802.11ax 2487.36 58.67 -15.33 74 48.53 27.7 17.24 34.8 100 275 P H
HE40 Full 2483.52 45.84 -8.16 54 35.71 27.7 17.23 34.8 100 275 A H
CHO03 2389.68 63.1 -10.9 74 53.3 275 17.1 34.8 100 94 P \%
2422MHz 2390 51.36 | -2.64 54 41.56 27.5 17.1 348 | 100 | 94 AV
* 2422 112.98 - - 103.12 27.52 17.14 34.8 100 94 P \%
* 2422 103.1 - - 93.24 27.52 17.14 34.8 100 94 A \%
2487.04 57.58 -16.42 74 47.44 27.7 17.24 34.8 100 94 P \%
2486.4 44.7 -9.3 54 34.56 27.7 17.24 34.8 100 94 A \%
2389.84 58.15 -15.85 74 48.35 27.5 17.1 34.8 107 282 P H
2390 46.86 -7.14 54 37.06 275 17.1 34.8 107 282 A H
* 2437 109.14 - - 99.18 27.6 17.16 34.8 107 282 P H
* 2437 100.19 - - 90.23 27.6 17.16 34.8 107 282 A H
802.11ax 2484.08 64.86 -9.14 74 54.73 27.7 17.23 34.8 107 282 P H
HE40 Full 2483.52 52.32 -1.68 54 42.19 27.7 17.23 34.8 107 282 A H
CH 06 2389.68 53.12 -20.88 74 43.32 275 17.1 34.8 157 268 P Vv
2437MHz 2390 43.17 |-10.83 54 33.37 275 17.1 348 | 157 | 268 | A | V
* 2437 112.04 - - 102.08 27.6 17.16 34.8 157 268 P Vv
* 2437 104.22 - - 94.26 27.6 17.16 34.8 157 268 A \%
2483.84 64.6 -9.4 74 54.47 27.7 17.23 34.8 157 268 P \%
2483.52 52.38 -1.62 54 42.25 27.7 17.23 34.8 157 268 A \%
TEL : 886-3-327-0868 Page Number : C19 of C29

FAX : 886-3-327-0855




samonias. FCC RADIO TEST REPORT

Report No. : FR3D0512C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
2354.96 50.81 -23.19 74 41.25 27.3 17.05 34.79 105 318 P H
2390 39.95 -14.05 54 30.15 27.5 17.1 34.8 105 318 A H
* 2452 106.41 - - 96.52 275 17.19 34.8 105 318 P H
* 2452 97.83 - - 87.94 275 17.19 34.8 105 318 A H
802.11ax 2483.76 65.31 | -8.69 74 55.18 27.7 1723 | 348 | 105 | 318 | P | H
HE40 Full 2483.52 51.73 -2.27 54 41.6 27.7 17.23 34.8 105 318 A H
CH 09 2383.28 51.14 -22.86 74 41.42 27.43 17.09 34.8 103 89 P \Y
2452MHz 2389.68 39.96 |-14.04 54 30.16 275 17.1 348 | 103 | 89 AV
* 2452 107.14 - - 97.25 27.5 17.19 34.8 103 89 P \%
* 2452 98.77 - - 88.88 275 17.19 34.8 103 89 A |V
2486 63.3 -10.7 74 53.17 27.7 17.23 34.8 103 89 P \%
2485.76 50.7 -3.3 54 40.57 27.7 17.23 34.8 103 89 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C20 of C29

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D0512C

2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4844 41.52 -32.48 74 54.55 32.66 12.12 57.81 - - P H
7266 43.62 -30.38 74 50.48 36.9 14.71 | 58.47 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CHO03 4844 41.36 -32.64 74 54.39 32.66 12.12 57.81 - - P \%
2422MHz 7266 4482 | -29.18 74 51.68 36.9 14.71 | 58.47 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
TEL : 886-3-327-0868 Page Number 1 C21 of C29

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D0512C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4874 41.23 -32.77 74 54.24 32.7 12.11 57.82 - - P H
7311 44.08 -29.92 74 51.03 36.86 14.64 58.45 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 06 4874 41.1 -32.9 74 54.11 32.7 12.11 57.82 - - P \%
2437MHz 7311 4466 | -29.34 74 51.61 | 36.86 | 14.64 | 58.45 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
TEL : 886-3-327-0868 Page Number 1 C22 of C29

FAX : 886-3-327-0855




samonias. FCC RADIO TEST REPORT Report No. : FR3D0512C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
4904 42.75 -31.25 74 55.76 32.72 12.1 57.83 - - P H
7356 43.99 -30.01 74 51.19 36.66 14.57 58.43 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 09 4904 41.66 -32.34 74 54.67 32.72 12.1 57.83 - - P \%
2452MHz 7356 43.12 | -30.88 74 50.32 | 36.66 | 14.57 | 58.43 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-0868 Page Number 1 C23 of C29
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D0512C

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE40 Partial 242 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
0+1 (MHz) |(dBuV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)/(HV)
2390 54.8 -19.2 74 45.07 275 17.1 | 3487 | 130 | 280 | P | H
2389.84 44.44 | -9.56 54 34.71 275 17.1 | 34.87 | 130 | 280 | A | H
* 2422 103.57 - - 93.78 | 2752 | 17.14 | 3487 | 130 | 280 | P | H
802.11ax | * 2422 96.06 - - 86.27 | 2752 | 17.14 | 34.87 | 130 | 280 | A | H
HE40 2484.24 53 21 74 42.93 27.7 17.23 | 3486 | 130 | 280 | P | H
Partial 2484.4 43.43 | -10.57 54 33.36 27.7 17.23 | 3486 | 130 | 280 | A | H
242/61 2390 55.79 |-18.21 74 46.06 275 17.1 | 34.87 | 105 | 95 P |V
CHO03 2390 46.55 -7.45 54 36.82 27.5 17.1 | 34.87 | 105 95 AV
2422MHz | « 2422 107.6 - - 97.81 | 2752 | 1714 | 3487 | 105 | 95 | P | V
* 2422 99.19 . - 89.4 2752 | 17.14 | 34.87 | 105 | 95 A |V
2484.24 56.13 |-17.87 74 46.06 27.7 17.23 | 34.86 | 105 | 95 P |V
2484.16 44.97 -9.03 54 34.9 27.7 17.23 | 34.86 | 105 | 95 AV
2381.52 50.81 |-23.19 74 41.1 2742 | 17.09 | 348 | 100 | 296 | P | H
2355.28 41.65 |-12.35 54 32.09 27.3 17.05 | 3479 | 100 | 296 | A | H
* 2452 99.75 - - 89.86 275 17.19 | 348 | 100 | 296 | P | H
802.11ax | * 2452 92.05 - - 82.16 275 17.19 | 348 | 100 | 296 | A | H
HE40 2483.6 58.51 |-15.49 74 48.38 27.7 17.23 | 348 | 100 | 296 | P | H
Partial 2483.52 50.23 | -3.77 54 40.1 27.7 17.23 | 348 | 100 | 296 | A | H
242/62 2361.68 50.89 | -23.11 74 41.32 27.3 17.06 | 3479 | 104 | 91 P |V
CH 09 2386.16 42.06 |-11.94 54 32.31 27.46 | 17.09 | 34.8 104 91 A |V
2452MHz | « 2452 99.88 - - 89.99 275 | 1719 | 348 | 104 | 91 | P | V
* 2452 91.48 - - 81.59 275 17.19 | 348 | 104 | 91 A |V
2485.04 58.01 |-15.99 74 47.88 27.7 17.23 | 348 | 104 | 91 P |V
2484.64 49.77 -4.23 54 39.64 27.7 17.23 | 348 | 104 | 91 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C24 of C29

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D0512C

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE40 Partial 242 (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4844 41.46 -32.54 74 54.49 32.66 12.12 57.81 - - P H
7266 43.41 -30.59 74 50.27 36.9 14.71 58.47 - - P H
H
H
H
H
H
H
H
802.11ax H
HE40 H
Partial H
242/61 4844 41.36 -32.64 74 54.39 32.66 12.12 57.81 - - P \%
CHO3 7266 43.78 | -30.22 74 50.64 36.9 14.71 | 58.47 - - P |V
2422MHz Vi
\%
\%
\%
\%
Vv
\%
\%
\%
\%

TEL : 886-3-327-0868 Page Number 1 C25 of C29

FAX : 886-3-327-0855
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WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+1 (MHz) |[(dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)
4904 40.6 -33.4 74 53.61 32.72 12.1 57.83 - - P H
7356 43.14 -30.86 74 50.34 36.66 14.57 58.43 - - P
802.11ax
HE40
Partial
242/62 4904 41.31 -32.69 74 54.32 32.72 12.1 57.83 - - P
CH 09 7356 4355 |-30.45 74 50.75 | 36.66 | 14.57 | 58.43 - - P
2452MHz

< I K| KKK KK KlKKlKklkKkjzjxzjx|jx|jx|x|xT T |xT | T | T

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
TEL : 886-3-327-0868 Page Number 1 C26 of C29

FAX : 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR3D0512C

Emission below 1GHz

2.4GHz WIFI 802.11ax HE40 (LF)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.

Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
0+1 (MHz) |(dBuV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HV)
30.27 21.18 -18.82 40 28.74 23.91 0.99 32.46 - - P H
122.88 18.18 -25.32 43.5 30.96 17.41 1.89 32.08 - - P H
294.33 20.32 -25.68 46 30.33 19 2.83 31.84 - - P H
855.8 32.9 -13.1 46 30.82 29.14 4.56 31.62 - - P H
939.8 33.97 -12.03 46 30.27 29.95 4.85 311 - - P H
958 34.52 -11.48 46 29.56 30.94 492 30.9 - - P H
H
H
H
H
2.4GHz H
802.11ax H
HE40 54.03 23.65 -16.35 40 41.88 12.63 131 32.17 - - P \%
LF 58.89 2425 | -15.75 40 43.19 11.81 1.37 | 3212 - - P |V
122.88 22.82 -20.68 43.5 35.6 17.41 1.89 32.08 - - P \%
860.7 32.45 -13.55 46 30.37 29.13 4.56 31.61 - - P \%
930.7 33.39 -12.61 46 30.29 29.51 4.78 31.19 - - P Vv
958 34.05 -11.95 46 29.09 30.94 4.92 30.9 - - P \%
Vv
\%
\%
\%
\%
\%

1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as

“

against limit or emission is noise floor only.

means no suspected emission found and emission level has at least 6dB margin

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted emissions shall not

exceed the level of the fundamental frequency.

! Test result is Margin line.

P/A Peak or Average

HIV Horizontal or Vertical

TEL : 886-3-327-0868 Page Number : C28 of C29
FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D0512C

A calculation example for radiated spurious emission is shown as below:

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
802.11b 2390 55.45 | -1855 74 5451 | 3222 | 458 | 3586 | 103 | 308 P | H
CHO1
2412MHz 2390 43.54 -10.46 54 42.6 32.22 4.58 35.86 103 308 A H
1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)
2. Level(dBuV/m) =
Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
3. Margin (dB) = Level(dBuV/m) — Limit Line(dBuV/m)
For Peak Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 54.51(dBuV) — 35.86 (dB)
= 55.45 (dBuV/m)
2. Margin (dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 55.45(dBuV/m) — 74(dBuVv/m)
= -18.55(dB)
For Average Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)
= 43.54 (dBuV/m)
2. Margin (dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 43.54(dBpV/m) — 54(dBuV/m)
= -10.46(dB)
Both peak and average measured complies with the limit line, so test result is “PASS”.
TEL : 886-3-327-0868 Page Number 1 C29 of C29

FAX : 886-3-327-0855
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Appendix D. Radiated Spurious Emission Plots

Temperature : 18.1~20.8°C

Test Engineer : Fu Chen, Sam Chou and Troye Hsieh

Relative Humidity : 47.2~66.1%

Note symbol

-L Low channel location

-R | High channel location

TEL : 886-3-327-0868 Page Number : D1 of D69
FAX : 886-3-327-0855
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FCC RADIO TEST REPORT Report No.

: FR3D0512C

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge @ 3m)

s o) oo 20220120 ot g bates 0210123
100 1500
1209 1200
109 - o)
-
1009 1000
" 7
s # w09 penkcri
70 A 709
o o o0
NSO O
5001 L s T L R
ad ad
309 300
204 209
109 100
o T i 76 e ooz w6 e T o e 7o HE B T
Freauency e Heaiency (k)
Site 2 03CH11-HY Site 2 03CHI1-HY
Condition : PEAK_BE_74 3m 9120D_01620_230817 HORIZONTAL Condition PEAK_74 3m 9120D_01620_230817 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
i) bae 20220123 . bates 20210123
1500 1500
1200 1200
o) o) "
1000 / 1000
%09 o
w00 w0
7 700
o o0 -
500 500
[ ———
1 7 e S S - =
300 509
204 209
100 109
o T D T o oo 7w oo e e o0 a6 70 e B0 o6
Freuency ) Heaiency (k)
site JoacHILHY site oscHiLHY
Condition : AV6_BE_54 3m 9120D_01620_230817 HORIZONTAL Condition AV6_54 3m 9120D_01620_230817 HORIZONTAL
 RBWAI000.000KHz VBWA0010KKz SWT-Auto REWH1000.000KKiz VBW:0010K+Hz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D2 of D69



samonias. FCC RADIO TEST REPORT Report No. : FR3D0512C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO1 2412MHz

0+1 Vertical Fundamental

PERK 74
709 700]
s00) s00]

L
s00] A
400) 00|
300 300]
200) 200)
109 100]
310 2920, 2340, 2360, 2380, 2400, 215 000 300, 1500, 700, 1%00. 2100 2300 2500,  Z700. 3000
Frequency (Miz) Frequency (MiHz)
+03CHI1HY 03CHIL-HY
Condition +PEAK_BE_74 3m 9120b_01620_230817 VERTICAL Condition +PEAK_74 3m 9120D_01620_230817 VERTICAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) (@BuVim) Date: 2024.01.23 ovel (dBuVim) Date: 20240123
1300 1300
1200 1200

800 s00)
70| 700]
s00f /v 600)

VG54
500]

30| 300]
204 200]
100] 100
2310 2320, 2340, 2360, 2360, 2400, 215 000 300, 1500 700 1s00. 2100 2300 2500.  Z700. 3000
Froquency (MHz) Frequency (MiHz)
Site $03CHIL-HY Site +03CHIL-HY
Condition * AV6_BE_54 3m 9120D_01620_230817 VERTICAL Condition * AV6_54 3m 9120D_01620_230817 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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FCC RADIO TEST REPORT

Repo

rt No. : FR3D0512C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - L

0+1

Horizontal

Fundamental

A (@BuVim)

Date: 2024.01.23

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

et v R
od o
m0q o
oo wod
wod a wod
o "
s g 1
e m
s \\vm s ]
s00 WMMWMMMMMW’““J
- o
s s
e g
s s
AT TR T T
A ere e
ite :03CHI1-HY 03CHI1-HY
Condition : PEAK_BE_74 3m 9120D_01620_230817 HORIZONTAL Condition 1 PEAK_74 3m 9120D_01620_230817 HORIZONTAL
RO T005000R 1 VoW S00000K1E S Ao To00000ks s Vo300 000kHE ST A
Peak
o N st ovm R
o o
o o
o wod
1000 Vi 1000
" "
i s
g g
w 4~/v/ “a il
500 504 __/_/__——J S B ——
o T
s s
g w
m "
s ez Th TR ez
e 8 e
Site :03CHI1-HY Site 2 03CHII-HY
Condition : AV6_BE_54 3m 9120D_01620_230817 HORIZONTAL Condition 1 AV6_54 3m 9120D_01620_230817 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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FCC RADIO TEST REPORT

Report No

.. FR3D0512C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - R

0+1

Horizontal

Fundamental

Peak

1 (g8

vim)

Date: 2024.01.23

PEAK_BE 74,

420

Condition

2430, 2440, 250, 2460, 2.
Frequency (Miz)
+03CHI1HY

+PEAK_BE_74 3m 9120b_01620_230817 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

2480, 2450, 2500

Left blank

Avg.

1 (@Bu

Date: 2024.01.23

AVG_BE_54]

N~ .

10

300

200

100

G N T
requency ()

site £03CHIL-HY

Condition : AV6_BE_54 3m 9120D_01620_230817 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO6 2437MHz - L

0+1 Vertical Fundamental

A (@BuVim)

Date: 2024.01.23 ovel (dBuVim)

Date: 2024.01.23

1000) 1000
900) 90|

/

80| PEAK T4
100 10
60.0] /\ 60.0/
b W ¥ias \V’*w

(AP T—
s00) R NN OO P o
400) 00|
300 300]
200) 200)
109 100]
310 240, 2360, 2360 2400, 2420, 2440, 2460, 2470 000 300, 1500, 700 1%00. 2100 2300 2500.  Z700. 3000
Frequency (Miz) Frequency (MiHz)
+03CHI1HY 03CHIL-HY
Condition +PEAK_BE_74 3m 9120b_01620_230817 VERTICAL Condition +PEAK_74 3m 9120D_01620_230817 VERTICAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) (@BuVim) Date: 2024.01.23 ovel (dBuVim) Date: 20240123
1300 1300
1200 1200

B8 ==

204 200]
100] 100
2310 240, 2360, 2380, 2400, 2420, 2840, 2460, 2470 000 300, 1500 700, 1s00. 2100 2300 2600.  Z700. 3000
Frequency (MHz) Frequency (MiHz)
Site $03CHIL-HY Site +03CHIL-HY
Condition * AV6_BE_54 3m 9120D_01620_230817 VERTICAL Condition * AV6_54 3m 9120D_01620_230817 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL : 886-3-327-0868

Page Number : D6 of D69
FAX : 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR3D0512C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - R

0+1

Vertical

Fundamental

Peak

A @BuVim)

Date: 2024.01.23

=N
\/\,

PEAK_BE 74,

420

Condition

2430, 2440, 250, 2460, 2.
Frequency (Miz)
+03CHI1HY

+PEAK_BE_74 3m 9120b_01620_230817 VERTICAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

2480, 2450, 2500

Left blank

Avg.

) (@BuVim)

Date: 2024.01.23

1200)
1200)
104
1000)
s0s)
a00)
700
soo—f
sas)
400
s00)
200)
100

AVG_BE_54]

2420

Site
Condition

2430, 2840, 2450, 2460 2am0.
Froquency (MHz)
$03CHIL-HY

: AV6_BE_54 3m 91200_01620_230817 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

2480, 2490, 250

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH11 2462MHz

0+1

Horizontal Fundamental

1 @BV

) Date: 2024.01.18 ovel (dBuVim)

Date: 2024.01.18

Avg.

PEAK BE 74 . PEAK 74
700 \\/\,\ 700
500 4 60
| IS
504 i i soql SESTSRIEPDR PRI RS SR
409 400
309 309
200 200
100 100
7460 246324652467 2468, 2471 7 4912493, 24952497, 2500 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Freaquency (Mitz) Freauency (MHa)
ite +03CHILHY 03CHII-HY
Condition +PEAK_BE_74 3m 91200_01620_230817 HORIZONTAL Condition +PEAK_74 3m 9120D_01620_230817 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
A (@Buvim) Date: 2024.01.18 evel (4Buvim) Date:2024.01.18
1300] 1300]
1200] 1200)
1100 100
ot
1000| 1000]
900 \\ 900
s00) 80
N
700 \ 709
609 /j/\ G BE e VG 5
s04) N 500 t
400] - ——— - 400) ;’__s__ﬁ_,/—/—'—*-""J =
300 309
200 200
100 100
03460 Zart 201 0 000 300, 1500 1700 1900 2100 2300 2600, 2700, 3000
Froquency (Miz) Freauency (MHz)
site +03CHIL-HY Site $03CHIL-HY
Condition + AV6_BE_54 3m 91200_01620_230817 HORIZONTAL Condition + AV6_54 3m 9120D_01620_230817 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CH11 2462MHz

0+1 Vertical Fundamental

1 @BuVim) Date: 2024.01.18 ovel (dBuVim)

Date: 2024.01.18

900) ' 90|
809 PEAK_BE 74| 809 PERK 74
709 700]

—

600) . s00] MJ
ot SRS
509 S T P | s00]

e B
400) 400
300 300]
200) 200)
109 100]
450 2463.2465.2467.2469.2471 7] 4912493.24952497. 2500 000 300, 1500, 700, 1900 2100 2300 2600,  Z700. 3000
Frequency (Miz) Frequency (MiHz)
+03CHI1HY 03CHIL-HY
Condition +PEAK_BE_74 3m 9120b_01620_230817 VERTICAL Condition +PEAK_74 3m 9120D_01620_230817 VERTICAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
A (@Buvim) Date: 2024.01.18 ovel (dBuVim) Date: 2024.01-18
1300 1300
1200 1200
1100] 10|
[
1000 1000
900 90|
800 s00)
70| 700]
s00f 600) W
500] s0.0f 1
O ———
400 00|
30| 300]
204 200]
100] 100
2450 7} 481248 2491 250 000 300, 1500 1700, 1900, 2100 2300 2500. 2700, 3000
Froquency (Miz) Frequency (MiHz)
Site $03CHIL-HY Site +03CHIL-HY
Condition * AV6_BE_54 3m 9120D_01620_230817 VERTICAL Condition * AV6_54 3m 9120D_01620_230817 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Report No.

: FR3D0512C

2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO1 2412MHz

0+1

Horizontal

Fundamental

Avg.

+ RBW:1000.000KHZ VBW:0.010KHzZ SWT:Auto

1 (@Buvim) Date: 20240118 el (dBuVim) Date: 20240118
1300) 1300
1200) 1200
1100) 10|
1000) 1000
900) 90|
800) 800 AT
700 700]
J
600) 1 609 \4 o
gt
g Ll e eSS S
400) 400
309 300
200) 200]
100 100]
310 2520, 2540, 2360. 2360. 2400. 215 000 300 1500, 4700 1900, 2100 2300 2500. 2700,
Frequency (MHz) Frequency (MHz)
site $03CHILHY Site £ 03CHILHY
Condition +PEAK_BE_74 3m 9120D_01620_230817 HORIZONTAL Condition PEAK_74 3m 9120D_01620_230817 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
el (dBuVim) Date: 20240118 el (dBuVim) Date: 20240118
1300 1300
1200 1200
100 0| 4
1000 S 1000
90| 90|
80.0) 800
00| 700)
50| /\/ 600] wE
50.0) 1 500) ]
400 —
300] 300)
200 200)
100] 100]
310 2320, 2340, 2360, 2360, 2400, 215 000 300 1500, 1700 1900 2100 2300 2500, 2700, E
Frequency (MH2) Frequency (MHz)
site $03CHILHY Site 03CHILHY
Condition + AV6_BE_54 3m 91200_01620_230817 HORIZONTAL Condition AV6_54 3m 9120D_01620_230817 HORIZONTAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Report No.

: FR3D0512C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO1 2412MHz

0+1

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

1109 A 100
o
s
e
ite :03CHI1-HY 03CHI1-HY
Condition : PEAK_BE_74 3m 9120D_01620_230817 VERTICAL Condition : PEAK_74 3m 9120D_01620_230817 VERTICAL
oW T005000R 1 VoW S00000KHE Mok Ao To0000nks s Vo 3000 000N STt
Peak
500 504 IR —
P e A B B
s
g
Site :03CHI1-HY Site 2 03CHII-HY
Condition : AV6_BE_54 3m 9120D_01620_230817 VERTICAL Condition 1 AV6_54 3m 9120D_01620_230817 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - L

0+1

Horizontal

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

ey oo 2240123 vt asavm) oo 0240023
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%09
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:03CH11-HY 03CHI1-HY
Condition : PEAK_BE_74 3m 9120D_01620_230817 HORIZONTAL Condition : PEAK_74 3m 9120D_01620_230817 HORIZONTAL
RBWI000.000KHz VBW:3000000KHz SWTAuto RBW:I000000KHz VBW3000000KHz SWTAuto
Peak
"™ o 2240123 vt dvm) oo 20200123
100.0| /" 100.0|
s0d o
snal 500 e m——
el - M“«—/——’"‘*—'—/
200
209
reasoncy ) ey i
Site :03CHI1-HY Site. :03CHI1-HY
Condition : AV6_BE_54 3m 9120D_01620_230817 HORIZONTAL Condition : AV6_54 3m 9120D_01620_230817 HORIZONTAL
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TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT

Report No. : FR3D0512C
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D0512C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m
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802.11g CHO6 2437MHz - L
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TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT

Report No. : FR3D0512C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m
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802.11g CHO6 2437MHz - R
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samonias. FCC RADIO TEST REPORT Report No. : FR3D0512C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
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N TR ROWELOOD 00K VW 0T IOR s ST
Avg.

TEL : 886-3-327-0868
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D0512C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT
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0+1

Vertical

Fundamental
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SPORTON LAB.

FCC RADIO TEST REPORT

Rep

ort No. : FR3D0512C

2.4GHz 2400~2483.5MHz

WIFI 802.11n HT40 (Band Edge @ 3m)
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2.4GHz 2400~2483.5MHz Band Edge @ 3m
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samonias. FCC RADIO TEST REPORT

Report No

.. FR3D0512C
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2.4GHz 2400~2483.5MHz Band Edge @ 3m
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Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT Report No. : FR3D0512C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11n HT40 CHO6 2437MHz - L
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samonias. FCC RADIO TEST REPORT

Report No. : FR3D0512C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO6 2437MHz - R

0+1
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SPORTON LAB.

FCC RADIO TEST REPORT Report No.

: FR3D0512C

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CHO1 2412MHz
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samonias. FCC RADIO TEST REPORT Report No. : FR3D0512C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11ax HE20 Full CHO1 2412MHz
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D0512C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m
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samonias. FCC RADIO TEST REPORT

Report No. : FR3D0512C
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2.4GHz 2400~2483.5MHz Band Edge @ 3m
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Left blank
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FR3D0512C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CHO6 2437MHz - L
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samonias. FCC RADIO TEST REPORT

Report No. : FR3D0512C
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2.4GHz 2400~2483.5MHz Band Edge @ 3m
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D0512C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D0512C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11ax HE20 Full CH11 2462MHz
0+1 Vertical Fundamental
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR3D0512C

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)

WIFI
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2.4GHz 2400~2483.5MHz

WIFI 802.11b (Harmonic @ 3m)
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11g CHO6 2437MHz

0+1 Horizontal Vertical

A @BuVim) Date: 2024.01.23 evel @Buvim) Date: 2024.01.23
1300) 1300
1200) 1200
109 0|
1000) 1000
900) 90|
809 PERK 74 809 PERK 74
709 700]
600 G 5 609 AVe54
500 s00]
1 H | 2
400) 400
300 300]
200) 200)
109 100]
000 4000, 6000. 8000. 10000. 12000 14000. 16000 18000 20000 22000. 25000 000 4000 6000, G000 10000 12000. 14000. 16000. 18000, Z0000. 22000. 25000
Frequency (Miz) Frequency (MiHz)
+03CHI1-HY 03CHIL-HY
Condition :PEAK_74 3m 9120D_01620_230817 HORIZONTAL

Condition +PEAK_74 3m 9120D_01620_230817 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D58 of D69



samonias. FCC RADIO TEST REPORT Report No. : FR3D0512C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m
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2.4GHz 2400~2483.5MHz

WIFI 802.11n HT40 (Harmonic @ 3m)
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2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11ax HE20 Full CHO1 2412MHz

0+1

Horizontal

Vertical

Peak

Avg.

el (dBuVim)

Date: 20240123

PERK 74

AVG 54

) @Buvim) Date: 2024.01.23
130 1300
1200 1200
1109 1104
1000 1000
900 90|
800 o 80
709 704
500 Fex] o0
500 500
109 1 400
309 304
209 204
100 100
000 4000, 6000, 8060, 10000, 12000, 14000, 16000, 16060 20000 22000, 25000 o0
Frequency (MHz)
site +03CHIL-HY site
Condition +PEAK_74 3m 9120D_01620_230817 HORIZONTAL Condition

4000, 6000, 8000, 10000. 12000 14000. 16000. 18000. 20000, 22000 2

£ 03CHILHY

PEAK_74 3m 9120D_01620_230817 VERTICAL

Frequency (M)

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D61 of D69



samonias. FCC RADIO TEST REPORT

Report No. : FR3D0512C
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2.4GHz 2400~2483.5MHz Harmonic @ 3m
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m
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2.4GHz 2400~2483.5MHz
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2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE40 Partial 242 (Harmonic @ 3m)
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m
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Emission below 1GHz

2.4GHz WIFI 802.11ax HE40 Full (LF)
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Appendix E. Duty Cycle Plots

Antenna Band Cy?:lIJetz/%) T(us) 1/T(kHz) |VBW Setting
0+1 802.11b 98.22 - - 10Hz
0+1 802.11g 99.29 - - 10Hz
0+1 2.4GHz 802.11ac VHT40 99.71 - - 10Hz
0+1 2.4GHz 802.11ax HE20 Full RU 99.58 - - 10Hz
0+1 2.4GHz 802.11ax HE20 106 RU 96.78 662 1.511 1.6K
0+1 2.4GHz 802.11ax HE40 Full RU 99.64 - - 10Hz
0+1 2.4GHz 802.11ax HE40 242 RU 94.32 332 3.012 3.3KHz
MIMO <Ant. 0+1>
802.11b 802.11g
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Auto Tune|
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Ref 126.99 dBUV 0.06 B IR Ref 126.99 dBUV

7 Center Freq 4 304
- |-3—v—w——-—-——— e e . . 2.462000000 GHz| ,-'Tyﬂ;u.n«wv.wwmw«dtvwdlw. ,lmraIwmﬁf-h-“}-ﬁww‘m.-du--l-w'rh.ﬂrww\mLL »e W mt At s e

J—
StartFreq

‘Center 2.462000000 GHz ‘Center 2.462000000 GHz
#VBW 8.0 MHz . L #VBW 8.0 MHz p 5.000 ms (1001 pts)
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664.0 s (A) 04448 la)  209msliA) _62a8 | T |
7400 us: X 10711 df

676.0 us| (A} dB| (A1

74.00us] I X 107.11
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2.4GHz 802.11ac VHT40

2.4GHz 802.11ax HE20 Full RU
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